
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
242920   ASTM A-36/A-572-50         0.164  0.855  0.018  0.007  0.177  0.021  0.022  0.018  0.007  0.038  0.005  0.008  0.003
242924   ASTM A-36/A-572-50         0.150  0.853  0.018  0.007  0.167  0.022  0.024  0.019  0.010  0.038  0.003  0.008  0.002
242926   ASTM A-36/A-572-50         0.156  0.831  0.015  0.006  0.169  0.028  0.023  0.020  0.011  0.036  0.003  0.008  0.002
242928   ASTM A-36/A-572-50         0.163  0.867  0.017  0.005  0.171  0.015  0.019  0.018  0.008  0.044  0.005  0.009  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
242920          261404220A      60.969(KSI)     77.397(KSI)     26(%)
242920          261404221A      61.275(KSI)     77.539(KSI)     25(%)
242920          261404225A      57.968(KSI)     73.534(KSI)     26(%)
242920          261404285A      58.068(KSI)     73.255(KSI)     26(%)
242924          261404294A      56.029(KSI)     72.539(KSI)     24(%)
242924          261404295A      56.683(KSI)     72.603(KSI)     26(%)
242924          261404389A      56.029(KSI)     72.539(KSI)     24(%)
242926          261404307A      60.534(KSI)     76.012(KSI)     26(%)
242926          261404308A      61.640(KSI)     76.965(KSI)     25(%)
242926          261404415A      61.640(KSI)     76.965(KSI)     25(%)
242928          261404233A      61.006(KSI)     77.274(KSI)     26(%)
242928          261404234A      60.676(KSI)     77.295(KSI)     25(%)
242928          261404252A      61.006(KSI)     77.274(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
242920          261404415A      14           14.0000      8.0000       12.2000      71.424          17761           0000155042
242924          261404415A      14           14.0000      8.0000       12.2000      71.424          17761           0000155042
242926          261404402A      12           14.0000      8.0000       12.2000      71.424          17761           0000155042
242926          261404415A      14           14.0000      8.0000       12.2000      71.424          17761           0000155042
242928          261404412A      12           14.0000      8.0000       12.2000      71.424          17761           0000155042
242928          261404415A      14           14.0000      8.0000       12.2000      71.424          17761           0000155042
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
242920          261404415A      000010       1001929722
242924          261404415A      000010       1001929722
242926          261404402A      000010       1001929722
242926          261404415A      000010       1001929722
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
242928          261404412A      000010       1001929722
242928          261404415A      000010       1001929722
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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